Ry |
0]
1 lo) ¢
y lod
(M
el :
| ey
0| 1o ¢
i :o:o: ¢
o :(\l |
of il “
ol 1o ¢
| oy
of il ¢
| o
0| 110 ¢
| el
0| :o.m ¢
o 0
I
0 100
OI :(‘IO: ¢
ol _110j--9 ¢
OT——’ 10 [\
% © ¢
G o
0: o _—---ZZZ
Az
T
I
I
I

ooy S

Lat and Low Row Attachment

|-

PART LIST

PART NO.

DESCRIPTION

Qry

Crossbeam

Top Connecting Tube

Guide Rod

Dumbbell Plates Frame

Dumbbell Sleeve

Base Connecting Tube

Pedal

Pull Rod A

Pull Rod B

Rear Crossbeam

Pulley Frame

Pulley

1# Wirerope

2# Wirerope

Gourd Buckle

Iron Chain

Cushion

M24x120 Hex Bolt

M24 Washer

M24 Nylon Nut

M16x110 Hex Bolt

M16 Washer

M16 Nylon Nut

M10x45 Hex Bolt

M10x20 Socket Cap Screw

M10 Washer

M10 Nylon Nut

M8x20 Hex Bolt

M8 Washer

M12x20 Hex Bolt

(CCHTAT SATNTN 1T TN 1T ST 1T ST\ ] Y g PR PG JRIY IR Y (PN [P DY
g P RN e E N N N Y = S R Y R N S N = A A i R R Rl e e e

M12 Washer

NILS I EN N E IR S LT ENT I F S EN ] F N 1] Y F N PN N PO N [ ) [N JIN N P N ) (N O [N




